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it *f ~ :g:B 1!1: 
TOP FRONT ASSEMBLY 

66 

J. 

61 

66 

~ 

ff~ Ill ~ 
Ref.-No S mbol 

1 

2 

3 

4 

5 

6 
7 

8 

9 
10 

11 

12 

13 

14 
15 
16 

17 
18 

19 

20 

14A-1 

13A-2H 

13A-3 
13A-4 
13A-5 

14A-6 
14A-7 

3C-2 
14A-9 
14A-10 

13A-9 

14A-12 
8B-20 

14A-14 
14A-15 

14A-16 
14A-17 
13B-38a 

80-29 

80-29 

ff ~ 
Part.-No 

415012 

415016 
268032 
414534 

268312 
268513 

414514 
267612 
267646 

268330 

415120 
545213 

268173 
267907 

267738 
414566 
544322 

544301 

544301 

59 

~ 10 15 

9 

60 

34 

fllJli Face Plate 

~~ Bushing 

67~ 

1117 1 -=...-~"-., 
21 

22~ 

68~ 

21 

* ftl= ~ fff. 
Description 

¾1jft& Face Plate Lock Spring Plate 

i!Ji~~- Face Plate Lock Spring 

.:¥-5:ii:~~H Screw M5x7.2 

u~t& Needle Thread Guide 
i1~t& Needle Thread Guide 
~tl Screw 11 /64-40x 10 
ff)lt.jlt£7f-llt!~ Foot Lifter Crank 

ff}HfJHf 5ttf Presser Bar Spring Arm Fulcrum 
ilir4 Face Plate Hinge Stud 

ff}lt.jlf£7f-ff Foot Lifter Arm 

~~~H Set Screw 7/32-32x6.5 
~~~tl Pinch Screw M5x11 

t£7f-ff~tf-~tf Lifting Presser Bar Guide Rod 

ff~tfjfff Presser Bar Spring Arm 

24 

ir4~~n Foot Lifter Crank Stop Screw Stud 3/16-32 

~~~tl Set Screw 1/4-28x6 

~~lUT Set Screw 3/16-32x4.8 

~~lUT Set Screw 3/16-32x4.8 

1 

fl • 
Amt.Re 

1 

1 

1 
1 

2 

1 
1 
1 
1 

1 
1 

1 

1 
1 

1 

1 

1 

2 

1 

1 
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f-¥~ II) ~ 
Ref.-No Symbol 

21 A-48 

22 13A-10 

23 14A-23 

24 14A-24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 

45 

46 

47 

48 

49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

62 

63 

64 

65 

66 

67 

68 

70 

71 

10B-54 

14A-26C 

10H-8 

2D-18-2 

14A-29 

14A-30 

11-10a 

14A-32 

10C-27 

14A-34 

13A-34 

2C-15 

14A-37 

14A-38 

14A-39 

14A-40 

13A-22 

13C-32 

14A-43A 

13A-29 

13A-28 

13A-27 

14A-47A 

14A-48 

14A-49 

JGA-39 

14A-51 

13C-32 
14A-53 

2F-3 

14A-55 

14A-56 

14A-57 

14A-58H 

14A-59 

14A-60 

14A-61A 

14A-62 

13A-40 

13A-42 

14A-65 

3C-14 

14A-67a 

130-13 

14A-70 

14A-71 

# ~ 
Part.-No 

414504 

548005 

415059 

267628 

414638 

414512 

415045 

268219 

414539 

415041 

414519 

267659 

268144 

414522 

268278 

267657 

267658 

544301 

414517 

268139 

270266 

267718 

276025 

414548 

415061 

141424 

244071 

267617 

267627 

415067 

267631 

228661 

268033 

CAT.4112 

545174-452 

32825 

* # ~ f;t-
Des c rip ti on 

~n Screw M6><14 

~fuii1i Arm Head Position Pin 

t./Ht-lli~N-f~:t~ Lifting Presser Bar Guide Block 

t!Ht-lli~ff Lifting Presser Bar 

~iUUT Pinch Screw 11/64-40><7 

tf ft-lli/1!11 Lifting Presser Foot 

~~~UT Pinch Screw 9/64-40><12 

~~~lT Pinch Screw 9/64-40><8 

ttffffl½~ Needle Bar Rock Frame 

~tt~ Needle Bar Rock Frame Thread Guide 

~00)7i:!HUT Screw 9/64-40><7.3 

ttff Needle Bar 

fJltt~~!JlT Needle Set Screw 9/64-40><6 

ffli'JJlli/1!11 Vibrating Presser Foot 

ttfffli!{g Needle Bar Oiling Felt 

~n Screw 1/8-44><5.9 

51tlfg~ Needle Bar Oiling Felt Holder 

ili'JJlliff Vibrating Presser Bar 

t5H.iitl1i Vibrating Presser Bar Hinge Stud 

~tt~ Needle Thread Guide 

~~~n Set Screw 3/16-32><3.5 

!JH Pinch Screw 3/16-32><10.5 

ttff i!fl~ Needle Bar Connecting Stud 

~H Screw 3/16-32><8 

m111 Needle Bar Connecting Link Cap Washer 

;~tt~~ Needle Bar Connecting Link Needle Bearing 

ttff i!ff Needle Bar Connecting Link 

~~.tl:i'JJH Presser Bar Spring Arm Ball Bearing Retainer 

WJEI< Presser Bar Spring Arm Ball Bearing 

~H Screw M3><4 

tlft-lltlffi Lifting Crank 

~H Pinch Screw 3/16-32>< 10.5 

~~~H Set Screw M5><8 

~~tJH Set Screw 1/8-44><4.5 

51i!tl Oil Packing (wick) 

lltlffii!ff~tUi1i Lifting Eccentric Connection Hinge Pin 

lltlffii!ff Lifting Link 

~It Sleeve 

lli/l!llt!¾ft-ff Lifting Lever 

t~ 3f di! ffi Lifting Presser Bar Lifting Crank 

oof& Face Plate 

t£ft-ff~tUi1i Lifting Lever Hinge Stud 

oot&m Face Plate Cushion 

iji~tJ Face Plate Lock Stud 

ffl tt Needle DV><59 

~~~H Set Screw 11/64-40><2.8 

m:111 Washer 9.6><14.5 

51i!ti Oil Packing (wick) 

i:H:UR Thread Guide 

7'ilii1i Face Plate Hinge Stud 

2 

~ . 
Amt.Req. 

3 

1 

1 

1 

2 

1 
1 
1 

1 

1 

2 

1 
1 
1 
2 

2 

2 

1 
1 

1 

1 
2 

1 

1 

1 

2 
1 

1 

1 

2 

1 
2 
1 
1 

2 

2 

1 
1 

1 
1 
1 
1 
2 

1 
1 
2 

1 
1 

6 
1 
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..t ~ta ~B 1tf: 
TOP SHAFT ASSEMBLY 

20 

1~~. 

10~ 
19 

8 

// 

37 ,, 

41 / 5 

41/ ,,. 59 

/ 57 

ff ~ Ill Cl # Cl 

* # ~ fit- ~ • 7 7 
Ref.-No S mbol Part-No Descri tion Amt.Re 

1 13B-1 545297 ~ ~lUT Cap Screw 3/16-32x6.6 1 

2 13B-7 415092 iitiislti~ Hinge Stud 1 

3 138-6 268258 nil~ Oil Packing (wick) 1 

4 148-4 415094 iHHarn~ffl Mff Needle Bar Rock Frame Driving Arm 1 

5 8C-30 541197 l'-£}: Nut 1 /4-24 1 

6 13B-4a 414790 ~~l'-H Pinch Screw M5x12 2 

7 2F-3 141424 ~~!t.UT Set Screw 1/8-44x4.5 1 

8 148-8 32788 tJHtt!~fillffi Lifting Rock Shaft Crank 1 

9 148-9 548035 tili Lifting Rock Shaft Crank pin 1 

10 14B-10H ~~ Sleeve 2 

11 13C-3 415065 t~lil Collar 1 

12 8D-29 504020 ~~tiH Set Screw 3/16-32x4.8 2 

13 14B-13 ¥,Htt!~ Lifting Rock Shaft 1 

14 14A-14 141509 3ltiU .. ltl Pinch Screw M5x11 2 

15 9E-72 ~tl Screw 1/8-44x9 1 

3 
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~ -'% Ill -'% 
Ref.-No Symbol 

16 

17 

18 

19 

20 

21 

22 
23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 
45 

46 

47 

48 

· 49 

50 

51 

52 

53 

54 

55 

56 

57 

58 

59 

60 

61 

14B-16 

78-23 

14B-18 

9B-24a 

13B-27 

13B-25 

8C-31 

13B-24 

13B-40 

13B-23 

13B-22 

13B-21 

14B-28 

14B-29 

14A-56a 

14A-55 

3C-14 

13B-41 

148-34 

148-35 

14B-36 

13B-10 

138-11 

138-14 

138-13 

138-12 

14B-42 

13B-16 

148-44 

14B-45 

14B-46 

13B-41 

13B-28 

B-33 

13B-30 

148-51 

13B-33 

13B-34 

13B-32 

138-35 

148-56 

13B-37a 

148-58 

13B-37a 

C-22-3 

10C-39a 

~ -'% 
Part.-No 

415069 

415071 

543841 -001 

414526 

415154 

414525 

272142 

544336 

268004 

414546 

202253 

267617 

244071 

268492 

268064 

414557 

241763 

414555 

544286 

267623 

415077 

268065 

267618 

415079 

268060 

415308 

414578 

268214 

268044 

415128 

268264 

268270 

268009 

32848 

415133 

500272-833 

* itl= ~ ~ 
Descriotion 

t~:;f CJ~f!llffi Lifting Eccentric Connection Crank 

tUT Screw M5x14 

tt7tt1$dl1i~ Lifting Rock Shaft Bracket 

iEiSL.tJ!I Lifting Rock Shaft Bracket Position Pin 3x16.5 

J:~iE:ill!IH Pulley Position Screw 1/4-24x19.2 

J:~ Machine Pulley 

~~"'-H Set Screw 1/4-24x19.5 

IJ!ctillljfx Ball Bearing 

!:'-H Screw 3/16-32x13.2 

tillljfx@ Arm Shaft Ball Bearing (back) Housing 

~iE:lUT Set Screw 1/4-28x10.2 

J:liilW"m~f:lilll Belt Pulley Spring Flange 

J:~liilW-m~ Arm Shaft Connection Belt Pulley 

.ifftj~ Balance Weight 

t3'.ltUill Hinge Pin 

i3'.ltiHi1!5El!i~ Hinge Pin Oil Packing (wick) 

~iE~H Set Screw 11/64-40x4.5 

t~III Collar 

7t~1Hffii,i:.,tti!ff Lifting Eccentric Connection 

~tt~~ Needle Bearing 

ffl ,i:.,ttrn 1t!= Eccentric 

~iE:tlH Set Screw 11/64-40x6.5 

JiW!m Packing (brass) 

~iE:llH Set Screw 3/16-32x14.4 

~~tlH Screw 3/16-32x10.5 

ffl,i:.,tt~~& Driving Eccentric Friction Plate 

ffl,i:.,5!-== Lifting Eccentric Frange 

ffl,L,iJiliiff!. Driving Eccentric Adjusting Disc 

iF-liiff!.~jf Lifting Eccentric Adjusting Disc Spring 

ffl•L'5!-== Needle Bar Rock Frame Driving Eccentric Frange 

i!f!l.fHJ.1iiff Feed Driving Connection 

ffl,i:.,tt!Willl Lifting Eccentric Spacing Collar 

5m•iMii~n M8-o.15 

5El!Mir.lii~ Oil Stop Ball 

5m:M:if.;lii~ji (~) Arm Shaft Oil Stop Ball (rear) 

J:tilll Arm Shaft 

5El!:R~ffi1Jff Arm Shaft Oil Control Rod 

~Jffl!rliilW"ffl Arm Shaft Connection Belt 

5El!JliF-lii~jf (Wf) Arm Shaft Oil Stop Ball (front) 

J:tilll!llctillljfx (Wf) Arm Shaft Ball Bearing (front) 

~~ttCI~ Needle Bar Crank 

~iE!JH Set Screw 1/4-28x12 

iEf'\i:t.UJ Position Screw 1/4-28x6 

~iE~H Check Screw 1/4-28x12 

~~~H Set Screw M5x6 

~'.iEllH Set Screw 1/4-40x5 

4 

ll: • 
Amt.Reo. 

1 

2 

1 
2 
1 

1 

1 

1 

3 

1 
2 

2 

1 

1 

1 
1 
4 
1 
1 

2 

2 

4 

4 

4 

4 

2 

1 

2 

1 

1 
1 

1 
2 

2 

1 
1 

1 
1 

1 

1 
1 
1 

1 
1 
2 

2 
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**~~B1tf: 
FEEDING ASSEMBLY 

41 

38 

43 
k---37 

34 ~t:.36 
, 35 

1' ~ Ill Cl # Cl 
~ ft ~ ~ ~ • "5" "5" 

Ref.-No S mbol Part.-No Descri tion Amt.Re , 14C-1 ilUmmm-111 Ball Bearing washer 4 
2 8C-35 IUlb*ill.1* Ball Bearing 2 
3 14C-3 wttt~ Looper Shaft 1 
4 14C-4H ~~ Bushing 2 
5 14C-5 268367 ~tt~~ Looper Carrier 1 
6 8B-24 543804-004 !lJ:lil Washer 5.6x9.5x0.8 1 
7 13C-43 414553 !JtT Screw M5x14 1 
8 2E-6 414516 !JtJ Screw 9/64-40x7.5 1 
9 13C-40 415292 ~'.JJUJ.:ti Clamping Stud 1/4-28 1 
10 13C-39 415174 ~tt~~!l!!ffi Looper Carrier Crank 1 
11 13C-44 548459 5'W!lJ:III Spring Washer 1 
12 13C-45 541198 ~-& Nut 1/4-28 1 
13 14C-13 415170 ~~ Looper Carrier Shaft Bushing (right) 1 
14 14C-14 l'-& Nut 3/8-28 2 
15 13C-36 268099 ~tt~;Jx Needle Bearing 1 

5 
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ff ~ Ill Cl f-1: Cl 

* # ~ ~ ~ • -as- -as-
Ref.-No Symbol Part.-No Description Amt.Rea. 

16 14C-16 ~ttiiff Looper Driving Connection 1 
17 14C-17 ill~iili Hinge Pin 1 
18 138-6 268258 Jmti Oil Packing (wick) 3 
19 13C-48 414'558 ~tt~:iEtUT Looper Set Screw M3x7 2 
20 14C-20 268602 ~tt~ Looper Holder 1 
21 14C-21 268382 ~tt Looper 1 
22 13C-49-3 141478 ~~!IH Set Screw 29/256-40x12.2 1 
23 13C-49-1 268310 t/ltttli Needle Guard 1 
24 13C-49-4a 141494 ~:iElUT Set Screw 29/256-40x3.4 1 
25 8G-14 414501 ~~!ltT Pinch Screw 1/4-28x15.4 1 
26 88-20 545213 ~:iE•tT Set Screw 7/32-32x6.5 1 
27 13C-34 415204 tti~el!ffi Feed Lifting Crank 1 
28 14C-28 illtiUi!i Hinge Pin 2 
29 14C-29 tf:t~1J,iiff Feed Lifting Link 1 
30 88-20 545213 ~:iEtltT Set Screw 7/32-32x6.5 1 
31 9G-19a •tr Screw M5x8 1 
32 14C-32 l!*11-~ Feed Bar 1 
33 10A-6 mlll Washer 5x 10.5x 1 1 
34 13D-18 ~~t.UT Set Screw M5x5 2 
35 14C-35 •tr Screw 3/16-32x10.8 2 
36 C-51 mlll Washer 4.8x8.4x1 .1 2 
37 14C-37 lUT Screw M4x8 1 
38 14C-38 t?ttffi. Needle Defletor Plate 1 
39 14C-39 i!*11-~ Feed Dog 1 
40 14C-40 i!*11-~~ Feed Dog Mounting Bracket 1 
41 14C-41 i!*11-~~M~ Feed Dog Swivel Bracket 1 
42 13B-39a ~~"'-H Set Screw 1/4-28x5.7 2 
43 14C-43 i!«ffillti$11i Feed Bar Hinge Pin 1 
44 14C-44 ftje~$11i Feed Driving Rock Shaft 1 
45 JGA-59 •n Screw M6x18 2 
46 8E-43 mlll Washer 6.2x9.5x1 2 
47 14C-47 i!*1l-~$11i~~ Feed Dog Bearing Support 1 
48 8-40 ~:iEt.UT Set Screw M4x4 1 
49 14C-49 ta ~$Iii Feed Lifting Rock Shaft 1 
50 B-42 ~~t.UT Pinch Screw M4x12 1 
51 3C-13 t~!ll Collar 1 
52 3C-14 ~:iE•tT Set Screw 3/16-32><4.8 2 
53 14B-10H Ulf; Sleeve 1 
54 13C-1 H $11iH Bushing 3 
55 7E-54 549024 ~:iE"'-tT Set Screw M8><8 1 
56 14C-56 ~tr Screw M8x12.7 1 
57 13C-3 t~lll Collar 1 
58 8D-29 ~:iEt.UT Set Screw 3/16-32><4.8 2 
59 13C-18 iJ!lfjt'JtJ Adjusting Screw 9/64-40x11 .1 1 
60 3E-24 ~-fij: Nut 9/64-40 1 

6 
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7' ~ !B 1tt= 
BOTTOM SHAFT ASSEMBLY 

3 

5 
6 

7
~ 11~ 10 

8 9f!JtJ 
14 )&< 

15 

16 ~ 
17 18 

19 

21~ ~,'-/ 
22 

53 

ff ~ Ill Cl ftl: C 

""S" ""S" 
Ref.-No S mbol Part.-No 

130-1 268190 
2 130-2 268499 
3 7B-23 
4 130-4 268184 
5 130-5 415196 
6 14D-6 268638 
7 13D-7 268162 
8 13D-8 414552 
9 C-51 547670 
10 3C-14 
11 8D-29 504020 
12 130-12 414575 
13 130-13 32825 
14 13C-1H 
15 13C-3 415065 
16 13D-16 415192 
17 2D-15 545424 
18 13D-18 544204-001 
19 13D-19 415194 
20 140-20 
21 14D-21 
22 13F-29 414510 
23 2F-6 504019 
24 8B-20 414528 

40 

" ftt: ~ ~ ~ • Descri tion Amt.Re 
J/.. tttl!i Spreader Driving Pin 1 
J/.. tt:tfffl 1!f: Spreader Bar complete 1 
~lT Screw M5x14 2 
J/.. tt:tf 1[~ Spreader Bar Bracket 1 
J/.. tt~ Spreader Holder 1 

Jl. tt Spreader 1 
Jl. tt~ Spreader Point 1 
J/..tt~tJ Spreader Screw 11/64-40x7.5 1 
m111 Washer 4.5x9X1 1 
~:.€:f#H Set Screw 11/64-40x4.5 2 
~~~tr Set Screw 3/16-32x4.8 4 
JI.. tt~~~ Spreader Driving Rock Shaft Stud 9/32-28 1 
5!1lili Oil Packing (wick) 1 
~ll: Bushing 2 

t~!l Collar 2 
Jl. tt~ Spreader Driving Rock Shaft 1 
~Hf: Nut 9/32-28 1 
~~~.UT Set Screw M5x5 2 
Jl.ttailW3 Spreader Driving Crank 1 
<;!)glf-~t~:tf Looper Thread take-up Rod 1 
~tt.@.~~ Looper Thread Guide 1 
~lT Screw M5x10 1 

!.UT Screw 11/64-40x10 1 
~~ttn Set Screw 7/32-32x6.5 4 

7 
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~~ [II ~ 
Ref.-No Svmbol 

25 
26 
27 
28 
29 
30 
31 
32 
33 
36 
37 
38 
39 
40 
41 
42 
43 
44 
45 
46 
47 
48 
49 
50 
51 
52 
53 
54 
55 
56 
57 
58 
59 
60 
61 
62 
63 
64 
65 
66 
67 
68 
69 
70 
71 
72 
73 
74 
75 
76 
77 
78 
79 
80 

81 

13D-25a 
13D-26a 
13D-27a 
9D-18-3a 
13D-29a 
13D-30 
13D-31 
13D-32 
13D-33 
13B-24 
9C-33a 
14D-38 
13B-39a 
14D-40 
13B-1 
13B-6 
13B-7 
13C-27 
8C-30 
C-22-3 
13A-24 
13A-24 
13D-42 
13D-55 
13B-39a 
13D-58 
14D-53 
13D-60 
C-51 
C-20 
14D-57 
14B-35 
14B-46 
14B-36a 
13B-13 
138-12 
13B-10 
138-11 
13B-15 
13B-14 
13B-16 
138-17 
13B-18 
13B-39a 
13D-62 
13D-64 
B-47 
13D-63 
13B-28 
B-33 
13B-30 
14D-78A 
13D-69 
13A-2 
148-58 

1~ ~ 
Part.-No 

415187 
543808-002 
268220 
415368 

351876 

414569 
415190 

414511 
415213 
414536 

545103 
415176 
268102 
204925 
414563 

268064 
544286 
267623 
414557 
241763 
415074 
414555 
268065 
268066 
412011 

415210 
268077 
544204-001 
268074 
414578 
268214 
268044 

268265 

~ 1~ ~ ~ 
Description 

"Jl.. tt~ 'L'tre Spreader Driving Eccentric 
~ •t1~t.Hi1i Spreader Driving Eccentric Pin 
~*J..tt!Hll:!11 Thrust Washer 
;ttt~* Needle Bearing 
Jl. tt:iitf Spreader Driving Connection 
~~ Ball Roller 
Jl. tt:iitf i& Spreader Driving Connection Cap 
lUT Screw 9/64-40 
ffii,L,tt-¥fli:1:~ Spreader Driving Eccentric Counterbalance 
~~* Ball Bearing 
!.UT Screw M5x30 
"f~llil-tv-mtt Bed Shaft Connection Belt Pulley 
~'.iEtUT Set Screw 1/4-28x5.7 
"f~itm~ Lower Drive Pulley 
lii°-9-~H Cap Screw 3/16-32x6.6 
;li!titi Oil Packing (wick) 
:iitMsHii~ Hinge Stud 
tt3.f~itllffi Feed Lifting Rock Shaft Crank 
ti& Nut 1/4-24 
tUJ Screw M5x6 
tfH Pinch Screw 3/16-32x10.5 
tUT Pinch Screw 3/16-32x 10.5 
~*~~~itllffi Feed Driving Rock Shaft Crank 
;li!:l:iFo!'rilUJ Looper Driving Crank Oil Stop Screw MS 
~'.iE~.UJ Set Screw 1/4-28x5.7 
itllffi'.iEi&~.UJ Crank Position Screw 11/64-40x11 
~ttitllffi Looper Driving Crank 
Wsttitllffi;EIH'li!.t Looper Driving Crank Oil Hole Cover 
fll:11] Washer 4.5x9x1 
~.UT Screw 9/64-40x8 
!ll:11 Driving Crank Spacers 
~tt~* Needle Bearing 
~*~1-t-i'JJ:iiff Feed Driving Connection 
~'L'ttrn1tt: Eccentric 
~~lUJ Screw 3/16-32x10.5 
~'L'~~f& Driving Eccentric Friction Plate 
~'.iEllH Set Screw 11 /64-40x6.5 
JU~fll: Packing (brass) 
~'L'5!= Driving Eccentric Flange 
~'.iElUJ Set Screw 3/16-32x14.4 
~'L' iFol71.ffl: Driving Eccentric Adjusting Disc 
if.l'ri.&:5$Jf Driving Eccentric Adjusting Disc Spring 
tEJ II Driving Eccentric Adjusting Disc Spring Collar 
~:iE"'-H Set Screw 1/4-28x5.7 
tt3.f-Cilt Feed Lifting Eccentric 
tt3.f-Ci~;ji];tl'm Feed Lifting Eccentric Lubricating Pad 
~'.iEilH Set Screw M4x6 
tt3.f:iiff Feed Lifting Connection 
;Ell:11:iFo!'ri"'-H Oil Stop Ball Screw M8-0.75 
;Ell:i:iFolfiEl< Oil Stop Ball 
;Ell:iliFol'ris$Jf (~ ) Arm Shaft Oil Stop Ball (rear) 
7'~ Bed Shaft 
"F~;Ell:!i~;t1Jtf Bed Shaft Oil Control Rod 
~tt~* Needle Bearing 
~~!.Ill Set Screw 1/4-28x6 

8 

~ . 
Amt.ReQ. 

1 
1 
2 
1 
1 
1 
1 
2 
1 
1 
4 
1 
1 
1 
2 
2 
2 
1 
2 
1 
2 
2 
1 
1 
1 
2 
1 
1 
1 
1 
3 
1 
1 
1 
2 
1 
2 
2 
1 
2 
1 
1 
1 
2 
1 
1 
2 
1 
1 
1 
1 
1 
1 
2 
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~ ii tB 1tt= 
MAIN CASTING ASSEMBLY 

18~o) 19 
15 w✓ 28 

14 

63 46 

57 

53 

,. ~ Ill c::, 14 CJ 

* # ~ ~ ti: • ~ "5 
Ref.-No Symbol Part.-No Description mt.Req. 

1 13E-10 248423 7f IJ ti!l Foot Lifter Lever Rod Cotter Pin 1 
2 14E-2 267615 ffi.lltllt!HHIH- Foot Lifter Lever Rod 1 
3 14E-3 414577 ~tiU.IH Hinge Screw M5 1 
4 13E-14 201363 ~tiUltT Hinge Screw 5/16-24 1 
5 14E-5 415104 ffi.lltlltift-ff Foot Lifter Lever 1 
6 13E-13 414570 ~Wtttl!i Foot Lifter Lever Spring Screw Eye 1 
7 10F-45 ~fr Screw 11/64-40><14 2 
8 13E-12 204348 ff.lltllt/Ht~ff~jf Foot Lifter Lever Spring 1 
9 14E-9 268171 *llttPTif.ltUiffi. Needle Thread Tension Releasing Plate 1 

10 7A-26 541166-003 t'--Ell Nut M5 1 
11 14E-11 414567 tQtii!lH Hinge Screw 1/4-24 1 
12 A-36 548154 '.mlil Washer6.1><13><1.6 1 
13 10D-33 545405 --Ell Nut 1/4-24 1 
14 14E-14 ~relffi.1t!= Presser Bar Spring Housing Complete 1 
15 14E-15 415111 ~nxtt Presser Bar Spring Housing Support 1 
16 108-54 545205-451 ~n Screw 11/64-40><7 2 
17 14E-17 267650 xttitrJJJ:t Presser Bar Pressure Cylinder Support Retainer 1 
18 13E-20 415099 ttfft&~iP-liitJ-Ht Needle Bar Rock Frame Regulating Stud Cap 1 
19 88-20 414528 ~;Et'UT Set Screw 7/32-32><6.5 1 

9 
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,¥~Ill~ 
Ref.-No Svmbol 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 

32 

33 

34 

35 

36 

37 

38 

39 

40 

41 

42 

43 

44 
45 

46 

47 

48 

49 

50 

51 

52 

53 

54 

55 

56 
57 

58 

59 

60 

61 

62 

63 

64 

65 

66 
67 

68 
69 

13E-22 

13E-23 

13E-24 

13E-25 

2C-22 

13E-27a 

2F-26 

13E-29 

2C-6 

14E-29A 

13E-32 

13E-33 

13E-34 

13E-35 

13E-37 

13E-38a 

13E-39 

13E-40a 

10D-29 

13E-42 
14E-40 

13E-44 

i 3E-45 

13E-61 

14E-44 

3C-2 

14E-46 

13E-50 

13E-51a 

13E-52a 

13E-53 

8F-40 

13E-55 

14E-53 

3C-2 

14E-55 

14E-56 
14E-57 

14E-58 
12A-12a 

A-36 

JGA-89 

10F-31 

7A-26 

9G-19a 

14E-65 

10A-6 

13E-19 

10A-6 
14E-69 

f!t: ~ 
Part-No 

214529 

268149 

268148 

414527 

50169 

268111 

414537 

268505 

504048 

204365 

415357 

268121 

268167 

226206 

54279 

50326 

2102 
32572 

59538 

143657 

143658 

51570 

414514 

415255 

414532 

415291 
268333 

412203 

10148 

541452 

236957 

504019 
267656 

543804-004 

543850-001 

543804-004 

¥ 1tf: ~ iff-
Descriotion 

ttffti~~fjs!Jijf Needle Bar Rock Frame Regulating Stud Spring 

~l'iti~ Needle Bar Rock Frame Regulating Stud Sleeve 

~'fjff Needle Bar Rock Frame Regulating Stud 

i,l)E~H Set Screw 3/16-32x14.2 

ij!H Screw 3/32-56><3.3 

~tt~iif&~ Looper Thread Guide Bracket 

~Jl H Screw 11 /64-40>< 10 

~tt~iif& Looper Thread Guide 

tUT Screw 11/64-40><4.5 

flltt~~~fj~ Needle Thread Tension Releaser Cap 

fllttfi~• Needle Thread Tension Releaser Spring 

fJlttf~iiff Needle Thread Tension Releaser 

~Ill Spacing Collar 

flltt~~ff1i~ Needle Thread Tension Bracket 

fllttf~~tili Needle Thread Tension Releasing Pin 

ttiii1~f& Needle Thread Tension Thread Guide 

flltt*~l'-ff Needle Thread Tension Stud 

flltt~~f& Needle Thread Tension Disc 

fllttf~~f& Needle Thread Tension Releasing Disc 

tJltt~*~~ Needle Thread Tension Spring Bushing (back) 

fJltt*~j{ Needle Thread Tension Spring 

fflttWi~~~ Needle Thread Tension Spring Bushing (front) 

!lUfai-HHJJ!iH.f Thumb Nut Locking Spring 

iJUfi~& Thumb Nut 1/4-40 

i1~f& Needle Thread Guide 

tUT Screw 11/64-40x10 

~tt~~n1i5f.xf& Looper Thread Tension Bracket 
tUT Screw M5x15.3 

<lg'tt*~!lff Looper Thread Tension Stud 

~ttiii1iit& Looper Thread Tension Thread Guide 

<lg'tt~JHU& Looper Thread Tension Disc 

~tt~tlJf Looper Thread Tension Spring 

~1fH.i& Thumb Nut 7/32-32 

fill~ Oil Pad (felt) 

ttH Screw 11 /64-40x 10 

$1il~m Thread Lubricator 

P&fitt& Stopping Plate 

ttff Connecting Stud 

PR1ftt& Connecting Plate 

t.UT Screw 1 /4-28 

!ll:111 Washer 6.1x13x1.6 

tUT Screw M5><20 

~fjti~ Adjusting Joint 

ti& Nut M5 

!lfJ Screw MS>< 10 

~s!lilU.ifT Screw 3/16-32 

!ll:l!I Washer 5x10.5x1 

t~iU&tili Tension Releasing Plate Pin 

ml! Washer 5><10.5><1 
~tit& Thread Guide 

10 

fl • 
Amt.Rea. 

1 
1 

1 

1 
2 

1 
2 
1 
1 

1 
1 

1 

4 
1 

1 

1 

1 

2 

1 

1 
1 
1 

1 

1 

1 

1 
1 
2 

1 
1 
2 

1 

1 
2 

1 
1 

1 
1 

1 

1 
1 
2 

2 

5 

2 
1 

1 
1 

1 
1 
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21 

25 i 225 
50 0 

49 

47 26 . 23 

50 

52 

48 

53 1 53 
~~.( 
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4 
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8 

9 

11 
From the library of Superior Sewing Machine & Supply LLC - www.supsew.com



1' -'% (II Cl 
~ f-i:: Cl 

~ • f-i:: ~ ~ IS[ • Ref.-No Symbol Part.-No Description Amt.Req. 
1 14F-1 f/l~ Arm 1 

2 14F-2 Jlt& Bed 1 

3 14F-3 n!*&m*& Bottom Base Plate 1 
4 14F-4 Jlt&iiiH& Top Base Plate 1 
5 14F-5 267604 ~i9!1]1i Arm Side Cover 1 
6 10B-2 545246-452 tUT Screw 3/16-28x9 3 

7 13F-17 268123 ~tt~~'g Looper Thread Tube 1 

8 13F-18 268500 ~1fmJ:'i Looper Thread Tube Gasket 2 

9 13F-19 414639 tUT Screw 11 /64-40x 18 4 

10 13F-20 415342 ~1f1if& Looper Thread Tube Cover 1 
11 13F-15 502986 f/l~H~~ Arm Head Plug 1 

12 13F-16 544875 f/l~H~~ Arm Plug 2 

13 A-36 543804-007 m!l Washer 6.1 x13x1 .6 4 

14 13F-22 415361 lUT ( ~.1\ff!~ ) Arm Screw M10x30 4 

16 13F-42 415295 tJl~'.iE:ilHill Arm position pin 2 

17 JGA-91 ii.tr Screw M5x 12 6 
18 14F-18 5mfMtt& Bottom Access Plate 1 

19 14F-19 5lilf9: Oil Pad (felt) 1 

20 14F-20 tUT Screw M5x8 2 

21 14F-21 mME~n Swing Base Thumb Screw M6 1 

22 14F-22 ~itlt&~~¾1ji Binder Plate Tension Spring 1 
23 14F-23 frU!JJ iH& Swing Base 1 
25 JGA-59 tUT Screw M6x18 1 

26 A-36 W:1!1 Washer 6.1x13x 1.6 1 

27 14F-27 ;$itl'.iE:f}tf& Binder Stop Plate 1 

28 14F-28 tU:t Stud 2 

29 13F-29 ii.tr Screw M5x10 4 

30 14F-30 ttt& Throat Plate 1 

31 14C-37 llfl Screw M4x8 2 
32 13F-25 268081 iJ!J=t'itill Feed Regulating Stud 1 

33 13F-26 270026 ~- Feed Regulating Stud Spring 1 

34 13F-27 268082 iJ!J=ptj/j~ Feed Regulating Stud Socket 1 

35 13F-28 240245 ~lH}tfif Stud Retaining Spring 1 

36 2F-6 545249-452 iJ. fr Screw 11 /64-40 x 1 0 2 

37 14F-37 ~f&ffl1J.f& Bed Side Cover 1 
38 14F-38 3.1:!H& Thread Guide 1 

39 2D-6 tin Screw 11/64-40X5 1 
40 7F-11 iJ.H Screw M4x10 1 

41 14F-41 u~n~ Thread Guide 1 

42 4D-37 !.ltT Screw 9/64-40x6.5 5 
43 14F-43 JfEf&M"1i Front Housing 1 
44 10A-12 tiME~n Thumb Screw 9/64-40 1 

47 14F-47 ru:M Binder 1 
48 14F-48 mflH~f& Binder Stop Guide 1 

49 9G-19a ~tr Screw M5x 10 2 

50 8B-24 m!ll Washer 2 
51 14F-51 !.ltt Stud 2 
52 14F-52 j!tilf Connection Bushing 1 

53 10C-27 tUT Screw 9/64-40x6 2 
54 8-42 t'-tr Screw M4x1i 3 

' 

12 
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~~ Ill c:, # c:, 

* 1tt= ~ ~ ~ :I: 7 7 
Ref.-No Symbol Part.-No Description Amt.Req. 

1 13H-33 5 I ~ff Threader 1 

2 D-6 r:t:J ;, #! t& ¥ Hexagonal Wrench 2 1 

3 D-6-1 r:t:J ✓\#!t&-=¥- Hexagonal Wrench 2.5 1 

4 D-4-1 r:t:J /\ #! t& ¥ Hexagonal Wrench 3 1 

5 D-5 r:t:J ✓\#!t&-=¥- Hexagonal Wrench 4 1 

6 3H-8 j;:!JHHt Screw-driver, L 1 

7 3H-7 'tl!,l2'.ijtt Screw-driver, M 1 

8 3H-6 ,J,t,tHUt Screw-driver, S 1 

9 10-3 ){Ji~J&.:f- Wrench 12x14 1 

10 8H-2 ){Ji~J&-=¥- Wrench 8x10 1 

11 8H-1 ){Ji ~t& ¥ Wrench 6x7 1 

12 D-8 UFr Tweezers 1 

13 14H-13 tJltt Needle DVx59 24# 1 

14 D-10 5Bl~ Oiler 1 

14 
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tJl. H a<J "1i ~ · · · · · · · · · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · · · .. · · · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .... · · · · · 4 
$;~ ........... ........................................................................................................................................ 6 

;1IJffl .. · · · · · · · · · · · · · · · · · · · .. · · · · · · · · · · · .. · · · · · · .. · · · · · · · · · · · · · · · · · .. · · .. · · · · · · · · · · · · · · · · · .... · · · · · · · · · · · .. ·: · · .. · · · · ... · · · · · · · · · .. · · · · ... · · .. · .. · · ...... 7 
:f-Jltt ............................................................................................... .................................................... 8 

$;~fJltt ............................................................................................................................................ 8 

filitt ............................. ...................................................................................................................... 8 

tit ffi f Jl a<) ~ tt · .. · · · ...... · · · .. · · · · · · · · · · · · · · · · · · .. · · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · .. · · · · · · · · · · · · .. · · .. · · · · · · · · · · .. · · · · .. · · · .... · · · · · · · · ...... · 9 
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ffll!P .......................................................................... ............................. ... ... .................................... 11 

ttlie •···················· .. ······················ .................................................................................................... 13 
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t~3fCl~a<JliiJiP' ................. .. ..... .. ........................................................................ .. ........................... 16 
ttfff.rrii. · .. · · · · · · · · · · · · · .... · · · · · · · · · · · ... · · · · · · · · .. · · ... · · · · · · · · · · · · · · · · .. · · .. · · · · · · · · .. · · · · · · · · · · · · · · · .. · · · · · .. · · · · .. · · · · · · · · · · · · .. · · · · · · · · · .. · · 16 
~ tt ~ f Jl tt a<J IE~ feJ 1!'#-1¥.l iJIJ M ...... · · · · · · · · · · · · · · · · · · .. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .................... · .. · · .. · .. · .. · · · · · · · · · · · · .. · · 17 
~ttft'iJJ!iaffia<J!ii]ffe ······················ •· ······························································· ·································18 
~~~~~jcJ~,'.!: ···················· ·············· ......................... .................................................... ..... ....... 19 
~~tfittt& ···················· .. ····· ........................................................................................................... 19 
si:~>Ztt ... ....................................................................................................................................... 20 
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Machine 300U194, are equipped with an ANTI-REVEERSING device. 

To release the device, depress button located on right side of bed plate, hold down and turn machine pulley either forward or backward . 

To engage the device , release button and turn machine pulley toward rear of machine until device "snaps" into place. 

f~3f ll't , .ffi7'!1i:m 
1HtiJJ tll.B..1:~ 
TO RELEASE 
PRESS DOWN, 
HOLD AND TURN 
MACHINE PULLEY 

Jl~ll't . f~3fltt11 
JUll/i!ittiJJJ:~ 

TO ENGAGE 
RELEASE BUTTON 
AND TURN PULLEY 
BACKWARDS 

ttili*~lo7' ili*4~fJi~lii.l lt-tiEfJJ , mi llili*4ie~ ~-~-~- ~n~ 7'ili*~£l{Jili*~ie~ u:ttili*4£l{Jili*4ie~::kgx,J, , 
~tt7'tt~ttm#.fJJfflff~~.~7'iliMiEfJJ~tt~MiEfJJ-B. ~~~M~tt~•~~~-~ffl , ffl••m 
13§.i. 

EQUALIZING THE FEEDING MOVEMENT OF THE NEEDLE FEED AND DROP FEED 
ON MACHINES OF CLASSE 300U 

The needle feed and drop feed should not only be timed to move simultaneously, but should also move the same distance during feeding. If the drop feed moves a greater or lesser distance than the needle feed, depress the stitch length button and turn the machine pulley, as required, to cause the drop feed movement to equal the needle feed movement. The stitch 
length of both feeds can then be reset s imultaneol.lsly, as described on page 13. 

3 
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300U~tJU!}J,Jl£-fljl~~- ~~~*~- :i.Uiuiittt 
~~•mm, ~m~~~~•M&~M. 

~~•mm~m~~m•-•~-ffi~-•mm•~ •~•s~~•m.~m~•~•-«~-~*•~­K~- ~*M~--~&s~•~~~k~o~. 

m~m~M~k•m~•~•~•~­
~*f~Mr•. 
kr•~*~*•~M~~*~m~~~mm~~~ J!-~­
~~•-•mff/l!llff*fiff/l!ll#ff•tt~Bh . 
,fl tt ti fYW Q ifLA 10 JJt • 

300U 101 fiUl1.l*fl 
if!ttlll~~tt. 
ttBe: 4~12tt1JJ.t . 
tt,Hif¥: 1-1/4At 0 

ff/l!llr~feiJ: s116JJ.t . 

300U 103 !ii&T.lfJl 
•tti□-~tt. 
~flff.lJ!I] . 
ttie : 4~12tt1At" 
ttfffH~: 1-1 /4at. 
ff)l!jl7'Qjs]; 1/411,f 0 

300U 105 !iU!JJfJl 
•tti□-~tt . 
93-/&~t~M 8{]$ !.it~W!J-. 
ffie: 4~12ff/At ■ 
ttfffili: 1-1/4JJt . 
ff}l!j]7'Qfei] : 5/16JJ.f 0 

300U 201 Uf91*Jl 
jjlff~Qjjl~tt 0 

ttlie: 4~12tt111t. 
ttfffil¥: 1-1/4Jlt. 
ff Jl!j] 7" '.£ fs] : 5/ 16 JJ.t 0 

,lltt~ie: 3116~211t, 111:~:i!£1132JJt. 
+i-,t~ie: 3/16JJ.t, 114u,t . 

4 

300U 203 iiUilfJl 
:ljttl□ :li~tt " 
5t fl ff )l!jl 0 

ttfffil¥: 1-1/4JJ.f. 
ttie: 4-12tt1JJ.t . 
ff w r Q fsJ = 114 JJ.t • 
,fltt~ie: 3/16~1A-t, ifl~:lb~:1 /32at . 
,!r-,l~lie: 1/4A.f. 

300U 205 Uf!}JfJl 
jJl ttl□ jjl ~tt. 
EB t!HtftM 8{] ~ tft~*!l- . 
ttie:: 4-12tt1A1. 
ttfffrl¥: 1-1/4111. 
ffJl!Pr~fsJ: s11611-t . 
,fltt~fte: 3/4~2At, ff[~~ ~1/32At o 

+i-,l!l;ie: 3/16A.f, 1/411t . 

300U 401 !iU!11*fl 
IZ9ttlrHm~tt. 
ttie: 4-12tt1JJ.t . 
ttfffif¥: 1-1 /4at 0 

ff)l!j]7'Qjs] : 5/1611,f 0 

,Jlttll/U e : 3/4~2JJ.f c,Jltt1H9!1J;z:fei]) 0 

fi-,l ~ lie: 1/4A.f , 1 A1 , 1/411,t . 

300U 405 Bt!MJl 
IZ!l tt~□ IZ!l ~tt 0 

m-:&~t1t~ 8{] ~ w: ~ *!l-• 
ttie: 4~12tt1JJ.t " 
ttHfif¥ : 1-1/4Jlt . 
ff }l!j] 7" '.£ fei] : 5/ 16 At ■ 
*fl tt~ie: 3;4-2ut <*fl tt~HY!IJ.z. fsJ> • 
fif-,l!Wiie : 1/4Jlt, 1Jlt, 1/4A.f . 

300U 194 !iUJ.l,Jl 

•tt~□-~tt 0 

*~ff j~ililJ Sq~ fl ff }l!j] 0 

ttie: 3-1/3~12tt1JJ.t . 
ttff~il¥: 1-7/16JJ.f . 
ff Jl!j] 7' '.£ fei] : 7 / 16 JJ.t 0 
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DESCRIPTON 

Machines of Class 300U ARE high speed , compound feed , 
two thread chainstitch machines designed for general 
stitching operations on materials of materials of medium 
and heavy weight. 

These machines are available for single and multiple stitching 
operations such as seaming , binding, welting, lap seam felling, 
etc. They perform outstanding work on trousers, work clothing , 
automotive upholstery, tents, tarpaulins, seat covers and a 
variety of other products. 

General Characteristics 
Belt driven arm shaft mounted in front and rear ball bearings. 
Belt driven bed shaft. 
Semi-automatic lubricating system with large capacity oil 
reservoir in upper and lower shafts lubricates all principal 
bearings. 
Presser foot is raised by a treadle operated foot lifter which 
also release the needle thread tension. 
Space at right of needle, 10 inches. 

Special Features 

Machine 300U 101 
One needle and one looper. 
Stitch length, 4 to 12 per inch. 
Needle bar stroke, 1-1/4 inches. 
Clearance under presser foot, 5/16 inch. 

Machine 300U 103 
One needle and one looper. 
Alternating pressers. 
Stitch length, 4 to 12 per inch. 
Needle bar stroke, 1-1 /4 inches. 
Clearance under presser foot, 1 /4 inch. 

Machine 300U 105 
One needle and one looper. 
Gear driven Puller Feed. 
Stitch length, 4 to 12 per inch. 
Needle bar stroke , 1-1/4 inches. 
Clearance under presser foot, 5/16 inch. 

Machine 300U 201 
Tow needles and tow loopers. 
Stitch length, 4 to 12 per inch. 
Needle bar stroke, 1-1 /4 inches. 
Clearance under presser foot, 5/16 inch. 
Gauges (Needle Spacing): 3/16 inch to 2 inches in steps of 
1 /32 inch. 
Satandard gauges,3/16 inch, 1/4 inch 

5 

Machine 300U203 
Tow needles and tow loopers. 
Alternating presser. 
Needle bar stroke, 1-1/4 inches. 
Stitch length, 4 to 12 per inch. 
Needle bar stroke, 1-1/4 inches. 
Clearance under presser foot, 114inch. 
Gauges (Needle Spacing): 3/16 inch to 1 inches in steps of 
1/32 inch. 
Standard gauges, 1 /4 inch. 

Machine 300U205 
Tow needles and tow loopers. 
Gear driven Puller Feed. 
Needle bar stroke, 1-1/4 inches. 
Clearance under presser foot, 5/16 inch. 
Gauges (Needle Spacing): 3/16 inch to 2 inches in steps of 
1 /32. 
Standard gauges, 3/16 inch , 1 /4 inch. 

Machine 300U401 
Four needles and four loopers. 
Stitch length , 4 to 12 per inch. 
Needle bar stroke, 1-1/4 inches. 
Clearance under presser foot , 5/16 inch. 
Gauges (Needle Spacing): 3/16 inch to 2 inches between 
outside needles. 
Standard gauges, 1/4 inch-1 inch - 1/4 inch. 

Machine 300U405 
Four needles and four loopers. 
Gear driven Puller Feed. 
Stitch length, 4 to 12 per inch. 
Needle bar stroke , 1-1/4 inches. 
Clearance under presser foot, 5/16 inch. 
Gauges (Needle Spacing): 3/16 inch to 2 inches between 
outside needles. 
Standard gauges, 1 /4 inch-1 inch - 1 /4 inch. 

Machine 300U194 
One needle and one looper. 
Alternating presser with pneumatic pressure control. 
Stitch length, 3 - 1 /3 to 12. 
Needle bar stroke, 1-7/16 inches. 
Clearance under presser foot, 7/16 inch. 
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lt!&=ff 
RUSSER 
BUSHINGS 

OIL PAN 

Ill 2 / Fig .2 

~~ /INSTALLATION 

-~•=a~~=L, ~~m~I~ffl-~H□~. 
tt~~=a{_HLP-J~Ilmt-•H~~ (IE2) o tt583AL= 
L5iii5miffi: (003) o 

~~mm~~~•~ . imt-*•~•~imt-•m• 
(002) • 

mE•~••amlli~■*ff~lli~•*•• · 

Assenble oil pan to hangers. Insert assembled oil pan into 
machine cut-out of table placing four rubber bushings in 
hanger holes as shown in Fig. 2. Attach oil drain jar to oil 
pan as shown in Fig. 3. 

Place manchine on oil pan assembly with the four bed pins 
passing through the four rubber bushings shown in Fig. 2. 

Connect foot lifter treadle to foot lifter lever, Fig . 4, at back 
of machine by chain furnished for this purpose. 
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1:n'<~ 
HANGERS 

iltlii 
OIL PAN 

JUllltUHf 
FOOT LIFT 
LEVER 

Ill 3 / Fig .3 

Ill 4 / Fig.4 

/1-1& trl 
BED PINS 

tl!&Jf 
RUSSER 
BUSHINGS 

OIL DRAIN JAR 
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fit E iiif!!jijj;~ 

INJECT 1 SHOT 
TWICE DAILY 

Ill 5 / Fig.5 

(C 

CAUTION: Use stainless water-white straight mineral oil. 

Do not use additives in sewing machine oil as they may 
cause a reduction in the normal flow of oil that can result 
in damage to the machine. 

BEFORE STARTING machine, the machine must be oiled 
as instructed. Failure to do this will result in damage to the 
machine. 

Pressure Oil Can, furnished with the machine, is to be used 
to oil all points requiring lubrication. 

~-ii 
SPRING 
COVER 

Ill 6 / Fig.6 

iHl ;iil!ljJljl.t 

INJECT SHOT 
TWICE DAILY 

Apply oil to all work plate and arm oil holes, needle bar 
bearings and connections, needle bar rock frame bearings, 
looper rocker sleeve and presser lifting mechanism. 

CAUTION: For machines in continuous •Jse, all oiling points 
must be oiled daily. Occasionally oil tension release 
mechanism and looper pull- out rack. 

7 

jjijjj / LUBRICATION 

300U~UJJtJl.Ji~ -lt:Ef3~,(.,_t.~fll~1L' 7'~ffl,oca{J ~ 
M 511] m * ;ft ' pij ~ 'L.' ~ a{] f'I= m :l~JI! ~ jEiJ jiJ?. 0 f Jl iBf M 
131, 5iiJ;ft5Eilili1tfdl..t.a{J 1NB! IJ .f:E~ ,(., t.J a{Jf'l:ffl 7' ~~ 
~-~~¥tfdl~. -~~M~~*-~ffl~~a{J~fJJ 
tlHl i:iJ ffl -¥ I 51 ilil • 

iifi ffl tit~ s ff ;Ii! 0 

■mm~mn~•~¥~m•~m. ~~•~m~n 
s I ~5iiJ;ft5a:itF,tmt::1: a{];~~ , ~Bffl H a{Jj91:t;r- . 

*fflM, ■ffiffl~ffi~n. ~~~~Bfflffa{Jffl~. 

•m~~llit.infi , ~m~M~••~ma{Jm~. 

Machines of Class 300U have a semi- automatic lubricating 
system comprising a hollow arm shaft and a hollow bed shaft 
which act as oil reservoirs. The oil is distributed to all of the 
principal bearings by centrifugal force through small jets in 
the shafts when the machine is in operation. Provision is 
also made for hand lubricating other movable parts which 
are not lubricated from the reservoirs. 

..t.41btl{JjfiJ;1t / TO OIL ARM SHAFT 

•spij~.f:E..t.tfdln•Allit.in•~*' ~..t.•n~~ n. 
To fill bed shaft reservoir, insert spout of pressure oil can in 
hole, Fig. 5, and inject 1 shot of oil into shaft twice daily. 

7'1ittl{Jjl!Jm, / TO OIL BED SHAFT 

raJli:fff*~-~ (1116), fft 1:1 pij;~:t£7'•:rLfrfiAlli 1J 
5a:!iEPjllJ, JoJ7'$11n$t!!51n . *~iBHL~-~. 

~= ~~~Mfflfftl9~~~JoJ7'•~- . 

To fill bed shaft reservoir, push spring cover, Fig 6, to the 
left, insert spout of pressure oil can into hole and inject 1 shot 
of oil into shaft twice daily, Close oil hole spring cover. 

NOTE: Bed shaft may also be oild from right hand end of 
machine. 

:Jt ~ tl{Jj!J.)jf t,i; / OTHER OILING POINTS 

-~n~I~W-~ffl~..t.~M~•n.ttfftfdl~~ 
3~~m~. ttffm•tfdl~- •ttmff•~~ff~m 
fHJl#;J . 

~~= -2~•~.m~mmm.•~~~~*~~~ 
~~n- ~~m~~-tt•M•R••~~n. 
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fJl ft / NEEDLES 

300U101, 300U105, 300U201, 300U205, 300401 

~ll300U405~iU:1Wl: 
fiJfl CAT.3260 (62x57) *fl tt 

~~!in-t!?."iiTfffflCAT.4112 (62x59Hflit , 1E!ttH~, 
i9i iJ!J !l ( 13 g.f) • 

300U103, 300U203~1l300U194!iU9HJl: 
i:p~!Jf~{iJflCAT.4112 (62x59) *lltt 
ct1M!i*~1ffflCAT.3260 (62x57) *fltt 

MJflffltt~•-~-~~fflEd~, -~~~~~~ 
ja\J.1:*Jl ttttP~ . 

mtt~~~m~•m~M~n;,a•~~&mtt# 

~~fJltt / TO SET THE NEEDLE 

fcilt-11~:tfnfcilttM..ttt1n~1JttH~Mi1J~~,~. <007) 

•tt~mm~*mtt•~~n. ~tt~mm~**~ 
!JH. (007) 

fflffltt~..tffiAttH~tt~, ~-tt~MOUfcil~ . 
C III 7) 

Turn machine pulley over toward the operator until the 

needle bar is at its highest point, as shown in Fig. 7. 

Loosen needle set screw on single needle machines or 

needle clamping screws on multiple needle machines, as 

shown in Fig. 7. 

Insert needle into needle bar or clamp as far as it will go 

making certain that the scarf of each needle faces toward 

the left, as shown in Fig. 7. 

!f~ /THREAD 

mtt~qtt"iiTff•~m~•~~•~•~· 

fflC~~~~~•~-~~i1ffltttt~. ~tt7■W 
*fl l'.t.1 IE 1lti~ tt. 

Either left twist or right twist thread may be used in the 

needles and loopers. 

Rough or nueven thread, or thread which passes through 

the need le eye with difficulty will interfer with successful 

operation of the machine. 
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Machines 300U101, 300U105, 300U201 , 300U205, 300U401 

and 300U405: 
Use SIINGER*Needles, Catalog 3260 (62X57) 

For heavier weight material, needle Catalog 4112 (62X59) 

may also be used. In this case, the needle bar must be 

adjust as insructed on page 13. 

Machines 300U103, 300U203 and 3000U194: 

Use SINGER* Needles, Catalog 4112 (62X59) for medium 

heavy work or Catalog 3260 (62X57) for medium light work. 

The size of the needle to be used is determined by the size 

of the thread which must pass freely through the eye of the 

needle. 

Orders for needles should specify quantity required, size 

number and catalog number. 

t'il3Hl£1 
LOOSEN 
SCREW 

~IIJ A ~ l.i. _ _ _, 

MOVE TO 
HIGHEST POINT 

fMt~D ral a: 

SCARFOFN~ 
TOWARD LEFT 

lUJCiii,/;\ 
MOVE TO 
HIGHEST POINT 

mttU□ ialti: 

SCARF OF NEEDLE 
TOWARD LEFT 

11:17 / Fig.7 

t'H HUT 
LOOSEN 
SCREWS 
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!,lffif}t~!,Jf;l / THREADING THE MACHINE 

gjmtt / Upper threading 

~-~-~~-M~~-~ttff~~-mI. 
tti:008Jifi~B{J~!l,~ gtt. 

•att~~~•~w*~2~. *~~m. 
•tt~~tt■mm~•tt•~~a~~. •~••~ 
iaH1~tt~~-

300U■f!JJtJt~fl 3lf§ ff/l!II, flt~~WfimfflflfittiiiJ;fr 
ff , im-~,@i~i1Jji];ftff . 

Ill 8 / Flg .8 

~ ttffl f,/J ~ !ii ff 
LOOPER THROW-OUT 
RACK ROD 

"1i tttl f,/J tJl ~tUHi'l 
LOOPER THROW-OUT 
GEAR LOCKING PLUNGER ROD 

~tt•tt / Threading The loopers 

~~~~--~•tt- •a•tt~~--~W*~2 
~i. 7H~~tJ.I . 

9 

Turn machine pulley over toward operator until needle bar 
is at its highest point. 

Pass thread from unwinder through threading points indicated 
in Fig . 8. for correct threading of needle. 

Draw approximately two inches of thread through needle 
eye which to start sewing. 

Single and multiple needle machines are all threaded as 
shown in Fig. 8 . Make certain that each thread passes 
through thread tension device. 

Machines of Class 300U having Alternating Pressers are 
equippde with a thread lubricator on front of the arm. The 
needle thread must pass through the lubricator. 

g}lHi I Lower Threading 

rtHWrim~-□ , 8Hm~*~-~--M~~. I 
flJ tt ff 8 flJ fl f.;i ,~ 0 

~a~*•ttmMm~••m~•tt•M•~ffm• 
tt8W■mmI~*·~~~ff- ~ff~~~•~• 
tt*® .lt.£~~91' 0 

Open front table section , remove bed slide and turn machine 
pulley over toward pterator until needle bar is at its highest 
point. 

Move loopers out of sewing position by pulling looper throw­
out gear locking plunger rod and looper throw-out rack rod , 
Fig. 8, out as far as possible. This will place loopers in position 
for easier threading and prevent accidental operation of 
machine until loopers are returned to sewing position. 

Pass thread from unwinder through threading points as 
indicated. Draw approximately two inches of thread through 
looper eye with which to start sewing. 
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~~ / TENSION 

a•filUMk~S-~~~M-~, US~*nm~ 
i:iHm,J,o 

Tension on thread should be light as possible while still 
sufficient to set the stitch correctly in material. 

ffiH~B*n I Needle Thread Tension 

~~~~ffiS*n~. PT•~oo9ffi~~~~~Mm 
~ll£to 

To regulate needle thread tension, turn thumb screw, 
indicated in Fig . 9, as may be required. 

IMORTANT: Regulate needle thread tension only when 
presser foot is down. 

%Httl~*n I Looper Thread Tension 

To regulate looper thread tension, turn thumb screws, as 
indicated in Fig. 10, as may be required. 

j!JI / SPEED 

300U103, 300U194flJ300U203~iU!JJ*Jll:l9~i1Eifill:il~ 
4000tt I 1Hlfl o 

- g $Jr atJ ziU!JJ fll ,Hll * 100, 1, ~ PT mm tt:;: fEi zili! 1:­
soott 15t~ a~Ui! o 

••~~~•:ilu~~~~~~~, •~~~nn, 
!I*~ 1¥-J ~ ~ 0 

300U101, 300U105, 300U201, 300U205, 300U401 
,i:i300U405iiti.:JJtJla{J~~g~~:4500tt/ 5t~o 

10 

NEEDLE THREADS 

MORE 
TENSION 

' -e 
,,., ..... ~~~ 

Ill 9/Fig.9 

LESS 
TENSION 

11110 / Fig.10 

ll«!J)' ffi .7J 
LESS 
TENSION 

Maximum speed for machines 300U103, 300U194 and 
300U203 is 4000 stitches per minute. 

It is advisable to operate new machines at a speed of 500 
stitches less than maximum for the first 100 hours of operation. 

Maximum efficient speed is determined upon the nature of 
the operation, the ability of the operator and the type of 
material being sewn. 

Maximum speed for Mahines 300U101, 300U105, 300U201 , 
300U205, 300U401 and 300U405 is 4500 stitches per minute. 
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&R11J / PRESSURE 

a••~~~M~~-~. 8M~ffh$~~~~-
Pressure on material should be as light as possible while 
still sufficient to insure correct feeding. 

ffJl!jlff h / Pressure Foot Pressure 

;;f.J7if.l'fiff!l!Pffh, ~QIE11JiJr5:r-t~,Hll!iHJH, i□J~ 
••••~n•~ffh: i□J~••••~n•~ffh , 
if.111~¥~:mtJit-tatll!iH .. IH. 

To regulate presser foot pressure, loosen lock screw, 
Fig. 11, at rear of machine. Tighten thumb screw to increase 
pressure; loosen to decrease pressure. When correct feeding 
pressure is attained, tighten lock screw. 

11111/Fig.11 

fflllHUT 
LOCK 
SCREW 
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~~ff/l!P / Alternaating Pressers: 

•••~ffh~. ~*~••~a~••~n, M~ 
t-tak••~a. •~~¥~t-t•••~n, M~t-t 
-~--~&- ~--~ffh~. ~*k9a~&~ 
••~n. M~t-t•~••~a, -~~¥fit-ta• 
~~n. Mfif?•ktll!•t1a. 
To increase pressure, loosen lower lock nut and loosen lock 
screw, then tighten upper lock nut, see Fig. 12. When correct 
pressure is attained, tighten lock screw. Then tighten the 
lower lock nut. To decrease pressure, loosen upper lock nut 
and loosen lock screw, then tighten lower lock nut. When 
correct pressure is attained, tighten lock screw. Then tighten 
the upper lock nut. 

..t t~ ~• ei -------, I Ji 
UPPER . ~-.- ,-_,,.,..,-- ffi:l!HUT 
LOCK NUT , -,;,_.--------- LOCK SCREW 

"F ~ :lit !ll lll 
LOWER 
LOCK NUT 

~~~ \ 
~ .,,._ ,-..t'r-. .;;:;:::;:.;; 

1:1112 / Fig.12 
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PRESSER BAR 
SPRING FORK 

..t.t!J!IIUl!fll: 
UPPER 
LOCK NUT 

rtUHllflt 
LOWER 
LOCK NUT 

Ill 13/Fig.13 

*9:J±:t~itlJ H a9 ~~ff Jlt.lJ 
Alternating Presser with Pneumatic Pressure Control: 

~ffW~tttt~L~~~~~~ffh~U~~~o ff 
aff•3Z~~u~•~~1~tj~~~0 •~*~~ 
u~tt7f7't!JiatifijJH9aLt!Jia!lfij (~13): ~~ 
-~~U~~*L■-~fij#~a7'.a!I& . ~~ 
;ic$, t9aj»:jt!Jiat1&. 

~ffaffJt3Z*~1i~UJEU~1 /16tj~, IEfi.ffla9~~ 
ff :t., E21fi!,~±SJ~ 0 

Adiust height of Pressure Cylinder with presser feet resting 
on throat plate. There should be a clearance of 1/4 inch 
between the Presser Bar Spring Fork and the bottom of the 
cylinder. To raise cylinder, loosen lower lock nut and tighten 
upper lock nut, see Fig. 13. To lower cylinder, loosen upper 
lock nut and lighten lower lock nut. When correct adjustment 

, is attained, tighten both lock nuts. 

Resulate air pressure. The correct air pressure is set for 
average feeding when the Presser Bar Spring Fork rises to 
approximately 1 /16 inch from the bottom of the cylinder. 

12 

iltJDffi. ;/J 
INCREASE 
PRESSURE - ~ · 

~ ,Ai~ffi_:t.J 

~ ~DEGRE.ASE ij PRESS~R~ . 
. ~~ .. ..... 

' 
~ 

-:~: ;: ·y 
< .. .~· 

11114 / Fig .14 

Li!l3fJ.fHta9ff h I Upper Feed Ro ll Pressure 

To regulate pressure of the upper feed roll, turn thumb screw 
as shown in Fig. 14. 
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i/.1,Hf 

PLUNGER~ 

11115/Fig.15 

i/Jl i'i ffi 
BUTTON 

CAUTION: Never turn machine pulley with plunger in locked 
position until button on machine bed is depressed. 

~ #1 
COVER t~ll!I ~-i:dtT 

'.Nt-i:dtT PLATE COLLARS 
t~m SET 

ttl: ttll _ WORM GEAR SCREWS 

CROSS SHAFT 

t,!j :tf 
WO 

~ ~ ttn 
SET SCREWS 

tlll 
SHAFT 

~;ttin 
SET 
SCREWS 

111 16/Fig.16 

~ ittlll iJi 
NEEDLE 
BEARING 

The length of the stitch is determined by the stitch gears in 
the puller feed mechanism. The compound feed stitch length 
should be set slightly shorter than the stitch length of the 
puller feed . 

To change Puller Feed gears for adjusting stitch length, 
remove the two cover plate screws and remove cover plate, 
Fig. 16. Loosen set screws. Slide puller feed shaft to the 
right far enough to allow removal of worm and worm gear. 
Place the new worm on cross shaft. Turn worm in the 
operating direction and tighten the first set screw into the 

13 

fl'Jfe / STITCH LENGTH 

••~~tt~~- ~ff~m~m~m•~~11ff <111 
1 s) , ffl -¥ f1Ui ff fi iJ!J 11 ff# icJ rl fi W n jcJ ~t #.I gjU,J 
fflL~,B~iJ!J'fjff.Ag~~-~-0W~4~~ 
ffl~ . MfiffliJ!J~ff•~mamm. ff~m~••m 
~~~~ffl . ffl-'f-fftt#icJ-~WifjcJ•#JL~-~ 
tt~: -~-~-n~-ML~-~tt~. Ltt~~ 
$& "A"~•tt~~*• AA~~tt~8ffl$&•~­
mfflfflMffi~ft~ffi~AAR$&~. ~*~'fjffi, ~ 
~-MiJ!J11ffBJ1J~'fHi1i¾iti:l . 

~-: ~iJ!J11ff~ffi&mI~. ~~~••M~~. 
• 11J ff~ JtM& m ,& La~ iJ!J 11 tjlj • 

To adjust the stitch length, depress plunger, Fig. 16, located 
on top of arm. Continue to hold plunger down and turn 
machine pulley toward operator until plunger enters notch 
in arm shaft eccentric. Then turn plunger to lock in positon . 
Depress button, Fig. 15, located on machine bed. Hold down, 
and turn machine pulley toward operator to increase length 
of stitch, or away from operator to decrease length of stictch. 
Letter "A" on machine pulley indicates the longest stitch . 
When desired length , indicated by letter. is opposite arrow 
on front of machine, release button and turn plunger to right 
or left until it springs outward . 

fiftHlffii!*!j.;ffflfJl / Machine with Puller Feed 

tt~~E*•i!Mffl~~~-~ffitt*~· •*i!M 
~ttie:~tm••i!*!l-a~ttIEe:,l1i~~-
~11tt~•~•m*•i!MC~. ~~~ff~•~n 
ffi~1"H& Cl!l 16). t~Jta~tltT, ~~~*-i!M$ai{1 
~-~~~-~-ff~Mtt. ~M~Mff-~ffi$d!L, 
~ili-nicJ•M•**••-~~n~m•~•m. 
ME1J,,L,±tM?~~~t,n1t-~;f;1J~$fB]~*- fflf;Jra~• 
~~-*~*1t-ffl~a~i!M$d!MmMttB~$di-~ 
~tt$di~~*- ~a••~~R•~~m~•m•• 
icJ ■~. ~-~~-~~n. ~*~, ~~M~tt1t­
~-~'9r2~~n. Mff~i:f:1 11'..'ff!l!iii$ti:p,L,tiL, ti1 
a~ff2~~tt1t-~E-'9r2~~tt~A$di~■ffi~ . 
~-~L~f&1t-i/!l~-~i!*3t· 

flat of the shaft. then securely tigh ten both set screws, 
checking for excessive end play . Engage the new worm 
gear with the worm and slide puller feed shaft through the 
worm gear until the end of the shaft is flush with the needle 
bearing . Remove end play in the shaft by setting the two 
collars against the bracket and tightening the four set screws. 
Aligh the lower feed roll with the upper feed roll and tighten 
the two set screws . Center the worm gear on the center of 
the worn. Tighten the two set screws with the first screw in 
the spline of the shaft. Replace cover plate and adjust the 
compound feed . 
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ffi~ffj£7r / PRESSER BAR LIFT 

~ff-~Mff•m7t-fffflg~, ttff~••m~. tt 
~m.~~~tl:lffi.f{fi:m 0 

~-~. ~-~-~~ttMLttI~ffltt~agm~. 
t~7f~~l'1H (IID17), ~~ffJl!~7t-gJ1J1Efiifl~~ o a~ 
L1i:~~LP~flLHilll:fH?aiin 0 

When the presser foot is raised by the presser bar lifter and 
the needle is at its highest position, the point of the needle 
should not protrude below the presser foot. 

To adjust, turn machine pulley over toward operator until 
needle is at its highest position. Loosen set screw, Fig. 17. 
Raise presser foot to the correct height, place stop collar 
against upper bracket, and tighten the set screw. 

ffi 3<: fl ffi IJill ~ tiUJJ fJl 
Machines with Alternating pressers 

t!-M ff• fo tl7t-ff Jl!P a~ 7t-~i EB -1-AJ' ~ ~ 'L' tt *t2'. $1J o 
•~~•~. m""Fmmm•~~m~~w. ~-~• 
~~~MfflHkttI~ffa7t-~ff7'~.~7f~Mffi 
~tincoo1a) fo~•~•iin, mJ\tiHJJJIJif.l'fj"'ffl. 
~~~*~!!!~ttMfflHLtto ~-~-~-~H~ 
~■i9!.liH o 

~-~-RffJl!Plt~-Rff•7t-·~~. AJ'U•~­
~~~MfflHk~I~m7t-ffa~~-~. ~*~• 
~-liH (1!119), * L 7'$tMtl7t-}ttull ail Wi'IJ1Jfit.R 
ffJl!P~~m=~*- M~~•~•~•~n. 
~~:~~*~~ffi-~M■7'~~ffJl!P~7t-~~• 
,J,, ~+l~f1Jr!il~a~ti~ " 
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ttff 
NEEDLE BAR 

The lift of the vibrating and lifting pressers is controlled by 
an adjustable eccentric. To adjust, remove arm cover at 
rear of machine. Turn machine pulley over toward operator 
until feeding presser is down. Loosen the two lock screws, 
Fig . 18, and the two clamp screws. Insert screw driver into 
notch of adjusting dise, and turn machine pulley as indicated 
in Fig. 18. Then tighten the two clamp screws and the two 
lock screws. 

When it is desirable to have either one of the pressers lift 
higher than the other, turn machine pulley over toward 
operator until the lifting presser is at its highest position. 
Loosen the two clamp screws, Fig. 19, and turn lifting rock 
shaft crank up or down until desired lift of each presser is 
attained. Then tighten the two clamp screws. 

CAUTION: Limit lift of pressers to minimum required for the 
work, as this permits higher speeds. 

;lc~UUT 
HOLDING SCREWS 

~~tin 
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00 19 / Fig.19 
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The vibrating presser should be timed so that under normal 
sewing conditions, the presser foot will seat on the material 
at approximately the same time the needle enters material. 
This timing can be advanced or retarded slightly depending 
on the type of operation being per. formed , such as sewing 
over seams. To adjust, loosen two holding screws, Fig. 19, 
not more than one half turn . Then turn the adjustable 
eccentric, Fig. 18, until the vibrating presser seats at the 
correct time. Securely tighten the two holding screws after 
adjustment is made. 

~~lUJ 
CLAMP SCREW 

tll3fiHf~ 
FEED LIFT 
LINK CLAMP 

l!fUUf 

tll3fdllffifal-Wt.lfl 
FEED LIFT CRANK 
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fal"Wlf ilii 
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111 20 / Fig .20 
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The feed dog should clear the ends of the feed slots in the 
throat plate equally at both ends feed travel. To adjust, set 
feed for desired stitch length. Loosen the two rock shaft 
crank clamp screws, Fig. 21. Move feed rocker forward or 
backward until correct positioning is attained. Then tighten 
the two clamp screws. 

15 

att~Uffi~#~ffiiJJlli~~~~B~: *~lli~lli 
ttUM~~~ffittffiAUM, ~~~~~~~~~~ 
~~mft~ffi8WM~~~. ~SU. •~~.~* 
pij~~~ttH (1!119), ¥~ltiJJ-=¥-, l~ft:i'ltiJJm~ 
f.lfu 1L'*t (0018), ]§[iljffiiJ:Jlli~ttffl!~$. -~$tJ,,C,, 
±~ t? ~ pij fl:~~ tin . 

>f~R~j!jJl 
TO SET FEED BAR AT CORRECT NELGHT 

~MffRB•mtt$~. ~>f~ff~~--~~~~ •m~---.~~~. ~-~~>f~M~~ttH 
(1!120) ti~fft:!itt$, ~ft:i'f~*~~t,tHt-~it~ >f~ 
ff:~JJ¥tt$fft~. tJJ!~~~ttH. 

When the feed bar is set at the correct height, the feed lift 
link clamp will be aligned with the rock shaft timing flat. To 
adjust, make certain that the feed lifting crank timing' screw, 
Fig. 20, engages shaft spot correctly. Loosen clamp screw 
and move the feed lift clamp link to correct position. Then 
tighten clamp screw. 

j!~>f / CENTRALIZING FEED DOG 

fljoJ~~ I Sidewise Setting 

mttmA~M>f~mttn~~n~~~pij~~~~~ 
~;~Bil-ff. ~~~~~, ti*~*3l3if~H (11121), 
8iJJ~M3ifI~ffitt~n~~~-ttffl!, ~ft:i'ffl~~ 
*~>fttn. 

~-~~~~*~~~. m~*4~••m~ttn.2 
~•• lil!M~~ttn <0021) fut~ >f~~tin <1E20) . 
8iJJ~ftffl#~~~~m~#ffla~~~H. 

Needle should enter needle hole of feed dog with the same 
clearance between the needle and left or right side of hole. 
To adjust, loosen feed dog screws, Fig. 21. Move feed dog 
until correct clearance is attained. Hold in position, and 
tighten feed dog screws. 

Additional adjustment, if necessary , may be attained by 
loosening the four rock shaft collar set screws, the two rock 
shaft crank clamp screws, Fig. 21 , and feed lifting clamp 
screw, Fig. 20. Move complete assembly to required position 
and tighten screws. 

W.iaJ•~ I Lengthwise Setting 

~M>famMfiW~pij~-~~tt•~~mrne~~ •~~•mm•.~~~~~. •~MR~tt~.~ 
*2~tl~~M~~lJ.lT (0021), l"lM~ialft:i'~iJJ~ 
*~fmff 1[fIJ~{~tt$~fftii, ~~liJ!~2~~~tllJ • 
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i!«>f(!tJ.iE~~~~/l 
SETTING FEED DOG AT CORRECT HEIGHT 

~~M>f~-s~=.iE~~. ~M>f(!tJ>f-%*~~-
0 tlHH&..tim. W~iPalflM, tt7ft9!~tl£1: (0022), 
•~~~M>f~••n· •~tt•MiPal~•n*•~ 
M>f: ~~tt-MiJ!l~~n*&n~M>f~Z~E. 
iPalm.iE~~~•~•~n~••~~. 
When the feed dog height is set correctly, approximately 
the full depth of the teeth will show above the throat plate . 
To adjust, loosen lock nuts, Fig . 22 , and slightly loosen 
feed dog clamping screw.To raise feed dog turn jack screw 
clockwise; to lower turn jack screw counter-clockwise and 
tap feed dog down. When correct setting is attained, tighten 
the clamping screws and lock nuts. 

~>f~~(!tJliiJW" / TIMING FEED LIFT ECCENTRIC 

~M>f~~-mI~. >ffi(!tJffiiffi~tt•im~fi, fl 
1'>f%OWtt••1m..t~. W~iPal~~. M~>f~ff 
_t(tlrLtiftAltH J1, *~*21-a~tJ!fl (0023) , ja)fjlf 
8Mffl>f-O~~Zlt~M>f~*~• ialfiffM~>f-0 
~~~lt~M>fili*~ . ~~~a21-a~•n. 
When the feed dog is at its highest position, the top of the 
teeth should be parallel with, and project full depth of teeth 
above upper surface of throat plate. To adjust, insert 
screwdr iver in hole in feed strap and loosen the two set 
screws, Fig . 23 . Move feed lift eccentric forward for earlier 
rise of teed dog, or backwards for later rise. Then tighten 
the two screws . 

if-ff{llI / NEEDLE BAR POSITIONING 

mttialmm1'.~M>I-ttn~. mtt~wr•~ttn~~ 
~ laJ ~Ri*i9fl3~. ~~iJ!l~~, ~tttfftfil~ (0024) lli 
fi~ftMff_t , ~~~7f21'ftMff~a•n. •• 
•M■ffB~ftMff , 8Mttff~.iE~m~*ffla2 
t-~••n. 
Needles should enter needle holes of feed dog toward the 
front with approximately the same clearance between the 
front of the needles and the needle holes as at the side. To 
adjust, press needle bar rock frame, Fig. 24, against drive 
arm, and at the same time loosen the two driving arm clamp 
screws. Continue holding the rock frame against the drive 
arm, move needle bar to correct position and tighten the two 
clamp screws. 
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~ tt .!cj *II. tt iifJ .iE. feJ Ii iifJ ~ • 
SETTING THE LOOPER AT CORRECT DISTANCE FROM NEEDLE 

t#i(ci]i}IJ~ / Sidewise Setting 
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When the looper is correctly positioned, the point of the looper 
just clears the scarf of the needle on the forward stroke of 
the looper. To adjust, turn machine pulley until the looper 
point is directly opposite the center of the needle. Loosen 
looper holder screw, Fig. 25, and tap holder to left or left or 
right until correct clearance is attained. Then securely tighten 
the looper holder screw . 

Move looper to extreme forward position. Check clearance 
between heel of looper and loop deflector. Fig . 26, which 
should be approximately 1/16 inch. To adjust, loosen the two 
looper set screws. Turn looper to left or right until correct 
clearance is attained. Hold in position and securely tighten 
the two set screws. 

CAUTION: on single and multiple needle machines, make 
certain that the point of each looper just clears the scarf of 
its respective needle. To adjust , with looper point directly 
opposite center of needle, loosen the two set screws, Fig. 26, 
and turn looper slightly to left or right. Then tighten the set 
screws. 
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m. foJ iF-1 ~ fQ tt ff Iii) Jl. ~ 
Lengthwise Setting and Setting Height of Needle Bar 

IBifl ~ 8 lt-t , • tt ~ x1 m T *fl tt tr-J q:i 'L' , i:i'L T tt Plt..t 
~~~aqq:i~ .~lt-tfflffk~k~-tt~~~~u 
m:x1;1uJ1~k~IE'.l~f.i~. 

•m~ttlt-t, *~*-tt~~~•tlfij: (0027), Wi~3 
iJJ~~.e:f1J •tt ~ :x-rnHJl tt * ,c.,, M ~tlli~ ~ iu,i a . 

•flttfflt-t, ~m~•~ttffk~ffltt~tt~. ~* 
21-ttff~~t;H (11128), 7Tra:J~~iittttffi1JIE~1flfft 
I, Mffl",J,,L,±t!!frJi~21-~~lUT. 

When correctly set, the point of the looper should be directly 
opposite the center of the needle, and at the center of the 
clearance above the eye of the needle when the looper timing 
mark LT on machine pulley is opposite the timing arrow on 
the arm. 

To adjust the looper, loosen looper carrier clamping nut, 
Fig. 27. Move carrier forward or backward until looper point 
is directly opposite center of needle. Then tighten clamping 
nut . 

To adjust needle bar, first make certain that needle is inserted 
up into the needle bar or clamp as far as possible. Loosen 
the two needle bar clamping screws, Fig . 28 , and raise or 
lower needle bar to correct position . Then securely tighten 
the two clamping screws. 

~tt ~ j;jJ di! ffi tfCJ 15) ~ 
TIMING LOOPER DRIVING CRANK 

~•ttftiJJ~ffi~*IE'l~lt-t. a~ttfoJM~foJ&fi~ 
~•tt~~~mtttt*k~tr-J~•mw. 

~-~foJMfi~q:i~tt~-7.~H-ttftiJJ~MB 
~tin (11129) , rrt~•tt ~MIE'.l~!IH (1-c:) *iJ.J1 / 8 
11, rr~•tt~MIE'l~tin <ti), ti;fltti!;t$tr-Jif.l~1i 
flJ~fiIB.ffltr-J•fl, n{ffl",J,,L,ttktlli~~~-H. 

9Q.tEfoJffl"fH~q:i•tt~it7, t~HIE'.l~•n (ti) ~r:i 
rr~~~•n cti:), it!:fi*~&tr-J1Jil~. 

When the looper driving crank is properly timed, the point 
of the looper will pass above the eye of the needle at the 
same distance on both the forward and backward strokes 
of the looper. 

To adjust when point of looper passes higher on forward stroke, 
loosen looper driving crank set screw, Fig. 29. Loosen looper 
crank timing screw (left) approximately 1/8 turn, and tighten 
looper crank timing screw (right). Continue to adjust correct 
adjustment is made. Then securely tighten set screw. 

When point of looper passes higher on backward stroke, 
reverse the adjustment by loosening timing screw (right) 
and tightening timing screw (left). 
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~•~IF~ia:J•I 
POSITIONING LOOP DEFLECTORS 

•~~ia:J=~~~•m••m~~"~~~w. ~m 
tt~~-*~1~2~~~~- --~~~. ••tt• 
~~mmI, Mfi~mM~MH, fil*•~~~-I •n <11130). m•nttt~~~••ffl~,4~~fi§"w~ 
M8, ffi~R@ft~~-~~~~- -•tt8@~ffi 
mI#.MfflH...t~I~ttff~~~ttfffig~•-· 
~~ftn~~•I•~am~•~~~- m•tt•w 
;if t!JH1L:• #t~•~~~ ~ •~• n. 
When loop deflector, located on underside of feed dog, is 
positioned correctly, there should be a clearance of 
approximately 1 /32 inch between the right side of the needle 
and the loop deflector. To adjust, move looper out of sewing 
position and tilt machine back on its hinges. Loosen loop 
deflector screws, Fig. 30. Move deflectors toward rear of 
feed dog as far as the screw slots allow. Tighten slightly to 
allow for further adjustment. Return looper to sewing position 
and turn machine pulley until needle bar descended to bottom 
of the needle bar stroke. Tap deflector to left or right until 
correct clearance is attained. Move looper out of sewing 
position and tighten loop deflector screws. 

~•tf ft~ / SETTING THE NEEDLE GUARDS 

~tt•~•~•~· ~ma•~~ft~~mmttH~ 
~~~Mtt~•- --~~~.-M...t~•~-tt~ 
a~~Mfi•~~MttMili,a~-~ . ...t~M~­
tt ~ ~tf-icEY f:EfJl ~f.f ~...t n *;J.J 1 / 81lt 5!t O f,HHP 
ttt&R ~ ii n < 00 31) , • iJJ tP tt *& ~ ~ ft~itl! rt :ilHJl tt 
~~~fflttMm. •••~~n- •mttwia:J~~. 
•M...t~•••tt~~ffitt~~m~o 
When needle guards are properly set, they should pass as 
close as possible to the needles without touching. To adjust, 
turn machine pulley over toward operator nutil the points of 
the loopers are about to pass the needles on their forward 
strokes. At this point, the looper timing mark LT on the machine 
pulley should be approximately 1/8 inch above the arrow on 
machine arm. Loosen needle guard set screws, Fig. 31 . Turn 
needle guards as close to the needles as possible without 
touching. Tighten set screws. Check by springing the needles 
to the left and turning the maching pulley to make certain 
that the looper points do not stroke the needles. 
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~~Jl. tt / POSITIONING SPREADER 

mJoJfrlra:iJltr-.Jir.]~ / Sidewise and Height Setting 

•tti:E~fol Wififjg32. ttll1··· ... 

3Z. tt ~ pt:f •tt tr:-itl~ ti a9rw $ . 

3Z.tt~~•tt~~tr-.1~•*~•m~•~•tr-.1~ 
fl . 

~~if.lf£a..f, *~*21'32.tt~~JE'.~ltT(ll!32) o ~iJJ3Z. 
tt~~~rr~m~. ~~a~m~#•••~•n. 
When looper on its forward stroke is passing spreader ... 

The point of the spreader should be exactly opposite 
top of thread groove at left side of looper. 

The clearance between spreader point and looper should 
be approximately the double tickness of ordinary paper. 

To adjust, loosen the two spreader holder set screws, Fig. 32. 
Move spreader and holder to correct position. Hold in position 
and tighten the set screws. 
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ffltt~i:E·fol~fi~~~Itt~~~tr-.J~--~Wtr-.J, 
*;1-JM1/16rj. ~~ir.l~lt-t. ~~* 3:l.tt~H (!133), 
M~~8iJJ3Z.tt~~~m~. ~~••xtt•n. 
When the point of the needle on its downward stroke is even 
with the point of the spreader, the clearance between the 
two points should be approximately 1 /16 inch. To adjust, 
loosen spreader screw, Fig . 33, and move spreader forward 
or backward to correct position. Then tighten spreader screw. 
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CAUTION: When increasing sidewise movement, allow 
sufficient clearance betweeen spreader driving rock shaft, 
Fig. 34 , and left side of eccentric ball strap. They should not 
touch when eccentric ball stud is in its highest position. 
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Ill 35 / Fig.35 

To change ratio of looper thread in finished stitch , loosen 
thread guide screw, Fig . 35, and lower the yoke or right 
end of thread guide for more thread. For less thread , 
raise end of guide. Hold in position and tighten guide 
screw. 
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3Z tt t1<J iiJ Y£ iE M 
CHANGING MOVEMENT OF SPREADER 
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:i'.~. 1::m~~~tt. 

The sidewise movement of the spreader may be adjusted for 
sewing under abnormal conditions. Under normal conditions, 
maximum spreader movement is generally used. To adjust, 
tilt machine back on its hinges, loosen the two spreader 
driv ing eccentric screws, Fig. 34 , and the two spreader 
driving eccentric flange screws. Move eccentric to left to 
increase movement, or to right to decrease movement. 
When correctly positioned, tighten the two spreader driving 
eccentric screws first, hold flange against strap and tighten 
flange screws. Then refer to preceding information regarding 
positioning of spreader. 

- tt ~t~ ti<] ilil ~ 
ADJUSTING LOOPER THREAD TAKE-UP 

iiJa*BMtr,J~-~tt~~M~~•ttm•ff~~­
--~~-~tl<J8~. ~~-~-~--tt-tl<Jlt~. 
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ff•~m•~: ~~•M•~m••·••21-
~n#1t~t•ffu~•t&~1:i'r~M. 
•~~~d~tt~m•tttt~lt~~. m1t•tt 
~tttJH .. IH (IIJ35) , ~lfff~tUJHJeff[gx;~tif&~ 
••~m••· •~m•~~RJ*~~•••$. 
fit~~-flL.ii.#fYiR~tif&lifl . 

The looper thread take-up and guide may be adjusted for 
handling more or less thread , according to thickness of 
material and length of stitch , and to change the ratio of 
looper thread in the finished stitch . 

To change the amount of thread handled, loosen looper 
thread guide screw, Fig . 35 , and looper thread take-up 
rod screw. Move thread guide and take-up rod to the left 
for more thread or to the right for less thread . Tighten 
the two screws making certain that take-up rod passes 
through the center of the guide yoke. 
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ADJUSTING NEEDLE NEEDLE THREAD TAKE-UP 
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arim ~ fie ;ti jJ 1 . 3 7 a rj • 

The needle thread take-up and thread guide may be adjusted 
to increase or decrease or decrease the amount of thread 
drawn at the top of the needle bar stroke. To increase the 
amount, loosen thread thread take-up set screw, Fig. 36, and 
raise take-up or loosen guide screw and lower the guide. To 
decrease the amount, reverse the adjustment by lowering 
the take-up or raising the guide. 

For average sewing conditions, the guide should be set with 
upper end 5/8 inch above the guide screw. The thread take­
up should be set with the lower end 1.378 inch below the 
bottom of its holder. 

tttt tatt ti<J ilf4 ,i; 
ADJUSTING NEEDLE THREAD TENSION RELEASER 

~~~•~.~tta~ff•*g~•~tttt~~. a 
ff~~~~~~~~~~~,';. ~~~~~.~*­
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~filtt. •~~-m•#•••~~n. ~=~~k 
w~~~~filttH~~Haff•~~~~s. ~*~ 
tt•~n*•~~~filtt•~~•m~. ~~••~ n. 
When correctly adjusted, the tension releaser should release 
tension on the need le thread when the presser foot is raised 
and allow full adjusted tension when presser foot is down. 
To adjust, loosen set screw, Fig . 37, and move tension 
releaser cap out for earlier release of tension or in for later 
release. Hold in position and tighten set screw. Should the 
tension releaser not release tension at the correct time after 
making the above adjustments, loosen the tension releaser 
plate screw and move plate sidewise to correct position. 
Then tighten screw. 
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